Cinnabar California ' P.0. #113£52
1040 N, Las Palmasz '

Los Angeles, CA 90038 9/8/94
AWS D-1.2
Name _l1ike Borsch Glock NG e . Stamp No. Retest
Walding Process Type . Miller Power Sypply
In accordance with welding procedure spacilication WPS No, and PQRA No,
Material Group _6061-T6_Aluminum  To Group Alloy Ta
Thickness of Test Material 1" x 2" x 123
Filler Metal F No, 2336 AWS Class Diameter
Qther
Position 2F Backing Material
N
Elactrical Charactarigtics: Current Polarity
Shielding Gas Fiow
For Information Only
Powear Source
{Make, moael, ype)
Wire Feadar
- - | Welding Tarch
VISUAL INSPECTION {2.0.1)
Appearance Satisfacfopy ' Undercut Piping Porgsity
GUIDED BEND TEST RESULTS
Type of | Specimen | Bend jig Bend Typa of |Specimen | Bend jig Bend

bend | thick, in. | Fig.no. | diam. in. | Resull pand | thick,in. | Fig.no. | diam., In. | Resull

Radiographic results: Altarnative qualification of groove welds by radiography in accordance with Subs. 5.7.3 e

Tasl conducted by Lahoratory: Test No.
par
, FILLET WELD TEST RESULTS
Fractyre test Satisfactory
{Owatriin the lotalin, NALJ0E, 304G 3128 Gl ANy CHECK OF 14AANQ 01 SpecIMmBn |
Length and percent of delects Inghas ]
Appearance: Fillgt Size in, il in. Convexity or Concavily in,
Test conducted by D N les Laboratory: Test No, Lab #25033
per Log #4712M
KENNETH HN
MECH. LAB SUPERVISOR

We certity that the statements in this record sre correct and that the test welds were prepared, welded, and tested in
accordance with the requirements of ANSI/AWS D1.2, Structural Walding Code- Aluminum.

Signad By
[Qrgamzsthan}
Date Tt
Form Ei0)

ol d I#99.PO8I8L  <<lPO9.PO8IE  J/YSJog Jeyad alneq 0£8l 901 0-6002



ep SMITH-EMERY COMPANY ridopaim Compareial Testing Labaratory Establishud 1910

781 EAST WASHINGTON BOULEVARD + LD5 ANGELES, CALIFORNIA $0021 + (213} 749-3411
148~ LA FALMA AVENUE . ANAKEIM, CALIFORNIA S3808 . {74} azp.amo

FILE NO: 18601
WELDER AND WELDING OFERATOW QUALIFICATION TEST RECORD

Waider or walding operator's nams MIKE BORSCH Identification no. SSN# 5506323811
Weiding process GMAW Manust . Semiautomatic X, Machine
Position 6G UPHILL

{Flat, horizonul, ovarhead or vertica! — if vertical, state whather upward or downward)
It secordance with procsdure specification ne.
' Material tpecification ASTM AS53 GRADE B
' Dizmeter and wall thickness {if pipe) = ptherwise, joint thickness 8" SCHEDULE 80 PIPE
Thickness range this qualifies 0.187 TO UNLIMITED

FILLER METAL

Specification no, . AWS A3, 18 Classification __ AWSER708-6 _ Fno. g
Describe filler metal {if not covered by AWS specification)

It backing strip usad? _YES

Fillar mets! diameter gnd trade name Flux for submerged src or gus for Pu metal arc or flux
e — ,;_1355'3.5;;.;_11_;-1 JPEDY DOt il i e pp ATy 2 Ll 0Ty, TrooE
VISUAL INSPECTION (8.25.1) .
Appestanes —_E00D Undareut NONE Piping porosity NONE
Guided Band Tert Retulty
Type Rusult Type Retult
¥
SIDE BEND PASSED SIDE BEND PASSED
SIDE BEND PASSED SIDE BEND PASSED §¥x

Test conducted by _ SMILH EMERY COMPANY _ 1aboratory test no,

WW Tuit date 12/21/88
N/A W Fillet Test Results

Appearance Fillet size
Fracture test root penetration ~ Macroetch
(Describe the locstion, nature, and size of any ersck or toaring of the specimen.)
Test conductad by Laboratory test no, -
par Tist date
N/A RADIOGRAPHIC TEST RESULTS
e - - _Ham'wm‘_m il -
Fitm Film
identif;- Resuln Remarks identifi- Reufts Remarks
tation cation
[ ]
Test witnessed b, : Test no.
per

We, the undertigned, certify that the statements in this record are corract and that the welds wers prepared and tested in
accordance with the r'equiumenu of 5SCor Dol AWS D11, {88 ) Structurat Welding Code.

yoar
—i0W MOTION DE
WELD TEST WITNESSED BY r:::::::;::m""m?' \ SIGH
JCOMPANY  Date 12/28/88

9/ed L¥99Lr98L8L  <<IP95LPI8IR 3fysJog Jeyad alune] 0£°81 501 0-6004



@ SMITH-EMERY COMPANY Axiviepssiont Commoreisi Tasting Labaratary Estabiished 118

ELD TEST WITNESSED BY

9/ed

781 EART WASHINGTON BOULEVARD +« LOS ANGELERS, CALIFORNIA B0021 + {311 7407413
3148-0 LA PALMA AVENUE: ANAHEIM, CALIFORNIA 13806 . {714] 820-4910

FILE NO: 18601 _
WELDER AND WELDING OPERATOR QUALIFICATION TEST RECORD

Welder or welding optrator's namé MIKE BORSCH Identitiestion na. SANJRE0-63= 3118
Walding process — GMAW Manusl Samiavtomatic X Machine
Potition 6G UPHILL

(Flat, horizonts!, everhaad or vertical — if vartical, state whether upward or downward) -
{n sccordence with procedurs specification no. ‘
Mataria! specification ASTM AS3 GRADE B

Dismater and wall thickness (if pipel — otherwise, joint thickness 8" SCHEDULE. 80 PIPFE
Thickness range this qualifies 0,187 TG UNLIMLITED
" PILLER METAL
Specification no. . AWS_AD 18 Classification AWSER705-6 Fro. &

Describe filler metal {i not cavered by AWS specification)

Is backing strip used? . XES

Filler metsl diameter and trade name Elux for submarged are or gas for gas metal sec or flux
__.0N35 DIAMETER EGAR cored ate welding . 002 =257 / ARGON- 15% .
VISUAL INSPECTION {9.25.1}
Appearance .. GQOD Undercut NONE Piping porosity NORE
Guided Band Teat Rapults
Type Result Type Result
S1DE BEND PASSED S1DE BEND PASSED
S1IDE BEND PASSED SIDE BEND PASSED

Test conducted by __ SMITH EMERY COMPANY.. _ Laborstory testno, R854 6M

per Wﬁmﬂ Test date 12/21/88
N/A L' Filiat Tost Rasults

Appesrance Fillet size
Fracture test root penetration Macroetch
{Deteribe the loeation, nature, and site of #ny erack or tearing of the specimen.) e
Test conducted by Laboratory test no. -
pet Tust date
N/A RADIOGRAPHIC TEST RESULTS :
1 L "._ ' I
Film Film . .
ictentifi- Resulu Remarks dentiti- Result "% Remarka

catibn étion | o

Test witnested by
per

Wa, the undersigned, certify that the ftatements I this record it eh)
accordance with the requirements 6! BCor D ot AWS D1, 8

1!@:111 {t.i_\;fhtdl were proparid gnd tested in
; tutat Welding Code,
v s

Wiigflildie ot ecttractor . SHOW MOTION DESIC

COMPANY  at.bo . 12/28/B8

- - NATLE . SM%%H/";

LP99.r98I8L << lP95.F08LE 3fysJog Jeyad alune] 0£°81 501 0-6004



YEBDM Ldbestned ttabitsane 11
bﬁh o ($19) r4p.0a11
je  (744) e3vamo

- @ SMITH-EMERYHQ

781 BART wasHINGTON' ‘
21H48=0 LA PALMA Avl

FILE Nu: 18601

Waldit or wilding operator's D o lamil‘lutlm no, AENESED-G1-3118
Walding procsss MA i szmun “ PR X Mm» R
Posltion .. R, ”’““ " e T

(PTit, KaiiEonwl, everhisd umﬂm. ulu
In sctBrdanes with praemn it M. "
Matatisl apititieation o ARLNML AN LIIRA
Disnuter 48 wall thisknbid m st} o
Thicknett tange this qualitis . Uil S8,

sttt ass i "M-ﬂ*
Is bickihﬁ ‘"'p ured? P i lhl ‘ ikl W i . . A P '
K Fillér 1! Blometer atd add Nt AkRauuicibnes.. —" g o 41 Mool sre or Ilun i
& R | ;

‘-—;U o e i - - | - h 0L .\

Appaarsnes . GOOD 'NONE
Type K ﬂmﬂl :‘“ Reult
SIDE BEND - mﬁsmn;  PASSED
SIDE BEND “ PASSED

Tast condutted by
.. per
N/A
Appaaranth u ki
- Fegetuit iy fent pennmlcn b
{DuacHbe the location, MtuH, i m !
Test tondutied by .
par

n /A
| F‘Tfmwf |
dentitle

eatien
on

Tett wltﬂmlﬂ by
% a

Sl b -
_<<1$99/pO818  3/Usiog Jeyad almne L£:81 9010-6002
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@

WELD TEST WITNESSED BY

9/6d

SMITH-EMERY COMPANY 2o /et bdiit Bematiels) Wiling Ladoratery Bissiished 1919
TRY EAST wasiINGTON BOULEVAHRD

Nae-a
FILE

LA

Ner: )

Walder or walding operator’s nama

FALMA AVENUER:

8601

ANAHEIM,

LO8 ANGELERCALIRORNIA Bou21 o
CALIFORNIA = 8308

WELDER AND WELDING OPERATOR QUALIMCATION TEST RECOAD

Walding process ..

MAW
Potitien . 6G UPHII.I,

MIKE. B{RSGH

Manuat

t313) 1a0.2411
{714} e30.2840

Identification no. SSNE550=-H3- 37114
Semisutermatic — X Machine ______ .

{FTat, horlzonuat, everhend or vertiesl -
In acenrdance with procedutd specifieation no.
Materia! spscification

Dismeter and wall thicknaas (if plp!l otherwite, joint thicknas _.,L.Sﬂmﬁﬁﬂ A N

Thickn#ss range this qualifies

Specification ne |

Describe fHler meral {If not eoverad by AWS specification)

o

i1 vartieal, state whathtr upwnd hr ﬂmmrdl

ASIM AS53 GRADF R

187 TO UNLIMITED

FILLER METAL

JAWS_ A5, 18

Classitieation ___AWSER7Q05-6

[P PR

Is backing url;(md

Fitler metal dinmeter and trada name

' _YE

S

Frho .. .

« Flux fﬂ mbrmmd are or gar fur a4 mnal are o Tlux

—032 _DIAMETER FEARB o thred sro wildiah _CU2 =207 JARGON-157
VISUAL INSPECTION (8284}
Appesrance .___ GOOD_ Undareut NONE.._... airiess Pliping porosity NONE
Guldad Band Tust Ruults
Type Rusult Typs Rutut
SIDE BEND PASSED SIDE BEND PASSED
S1DE BEND PASSED S1DE BEND PASSED
Test eandueted by ____SMI. Labotatory test no. BESUAM o Taii L
R g— ¥ ‘ Tent Bote vse :
N/A v Fillat Test Rudulyy '
Appesrance __ Fllllt tl:_t .

Fracture st tont penetration
{Describe the lacation, niture, and sm of any mck ot tearing of th Iﬂelmm ).
Labotstory tast no,

Test eonducted by

.:.l..m.l i

i ads

Mlcrnetch :

© Teat data

L1
N/A RADIOGRAPHIC TEST htluu‘s
- siabmblaits i ik
Film
fdantifi. Reults Remprks
tatisn ‘
Test witnessed by _ .d;;, »
e u'. rem

har

Wae, the undersigned, eertily that the lulmml In thi rmmll
accordantt with the uqulrmmu M 'd ll‘ 0 M AWS ﬁ'hh (

Fain F A

DATE

i

<< |99.9818

1 #9998 8l

3/ysJ0g Jeyad alne

2£°81 901 0-6004



Cinnabar California ‘ P.O. #113652
1040 N, Las Palmas '
Los Angeles, CA 90038 9/8/94

AWS D-1.2

Mike Borsch Clock No. Stamp No. Retes!

Name
Type Miller Power Supply

Welding Process
In accordance with walding procedurs specitication WPS NO. e ang PQA No.

Material Group ..0061-T6_Aluminum_ Tg Group Allay To
Thickness of Test Material — L% 2" % 135
Filler Metal F No. 2326 AWS Class Diameter
Othar
Position 2F Backing Material
11, 2G. 65
Electrical Craracteristics; Current Polarity
Shielging Gas Fiow

For Infarmation Only

Power Source
{Maxa, moael, iyps)

Wire Feedar
| Welding Tgrch
VISUAL INSPECTION {8.8.)
Appearance Satisfactory | Undercut Piping Porosity
GUIDED BEND TEST RESULTS
Type ol | Specimen | Bend jig Band Type of |Specimen | Bend jig Bend

bend | thiek, in. | Fig.no. | dlam.in. | Result bend | thick, in, | Fig. no. |diam.,in. | Result

Radiograghic resuits: Alternative qualitication of groove weids by radiography In sccordance with Subs. 5.7.3 —

Test tonducted by Laboratory: Test No.

par

FILLET WELD TEST RESULTS
Fracture test __Satisfactory
(Dwscribe the localon. NalLre, A0 524 Of ANy SIARK OF 14dfNQ ol specimen

Length and percant of delects inches %
Appearance Fillgt Size in X 2l in. Convezity or Concavity "n.
Test condutted by Dgxk {es Laborstory: Test No, _Lab #25035

pef L

FERRETH T og #4712M
MECH. LAB SUPERVISOR

We certify that the statements in this record are correct and that the lest welds were prepared. welded, and {ested in
accordance wilh the requiremants of ANSI/AWS D1.2, Structural Welding Code - Aluminum.

Signed Ry
(Drgamration)
Date Tole
FeemEtt)

9/ad L¥99Lr98L8L  <<IP95LPI8IR 3fysJog Jeyad alune] 2£°81 901 0-6004



